
Detalles Técnicos
Technical Details

Air Consumption
LPM / CFM

Weight
kg/lb

Length
mm/inch

Working Pressure
Bar / PSI

Air Inlet
inch

Speed
RPM

Wheel
mm/inch

Power
KW/HP

Spindle
Size

Vibration
m/s

Sound
 Pressure 

dB(A)

Sound
 Power

1006

min 1 mm/in’’ kg/lb l/min inch’’ dB (A) bar/psi

kg

P

m/sec
2

<2,5

m/s 2
wheel 
mm/in’’

flange
mm kW/HP

kW

spindle

79010 6.3 (90)5,900 1.8 (2.4) 279 (11) 5.8 (12.7) 1/2396 (14) 90/100225 (9) 5/8-11 2.5

Index Nr. Beschreibung Stück Index Nr. Beschreibung Stück Index Nr. Beschreibung Stück

Index No. Description Quantity Index No. Description Quantity Index No. Description Quantity

1 Housing Cover 1 24 Adjusting Collar 1 48 Exhaust Valve 1

2 Hex Bolt (M6*20) 4 25 Adjusting Collar 1 49 Muffler Plate 1

3 Spring Washer (S6) 4 26 Cylinder Lower Plate 1 50 Roll Pin (3*30) 1

4 Washer 1 28 Bearing (5204ZZ) 1 51 Muffler Spring 4

5 Eillister (M4*10) 3 29 Bearing Spacer 1 52 Spring Washer (S5) 2

6 Packing 1 30 Rotor Nut 1 53 Hex Blot (M5*28) 2

7 Governor Cage 1 31 Adjusting Washer (T=0.5) 1 54 Hex Blot (M5*20) 1

8 Governor Weight 2 32 Housing 1 55 DeadHandle 1

9 Roll Pin (3*30) 2 33 Wheel Guard 1 56 Spring Washer (S12) 1

10 Governor Shaft 1 34 Spring Washer (S6) 4 57 Washer (M12) 1

11 Governor Valve 1 35 Hex Bolt (M6*16) 4 58 Throttle Valve Lever 1

12 Governor Valve Spring (For-1M) 1 36 Wheel Flange 1 59 Lock Key 1

Governor Valve Spring (For-2M) 1 37 Wheel Flange 1 60 Lock Spring 1

13 Governor Valve Spring Holder 1 38 Head Scrw (M6*35) 1 61 Set Blot (M4*8) 1

14 Flat Head (M4*12) 1 39 Throttle Valve Body 1 62 O-Ring (O-S34) 2

15 "U" Nut (UN-5) 1 40 Throttle Valve Rod Bushing 1 63 Spring Washer (S6) 2

16 Bearing Cover 1 41 Throttle Valve Rod 1 64 Hex Blot (M6*10) 1

17 Bearing(6203ZZ) 1 42 Throttle Valve 1 65 Pin (5*20) 1

18 Cylinder Upper Plate 1 43 Throttle Valve Washer 1 66 Spanner 1

19 Roll Pin(3*6) 1 44 Sub Throttle Valve 1 67 Spanner (24) 1

20 Rotor 1 45 Throttle Valve Spring 1 68 Allen Wrench (M4) 1

21 Rotor Blade 5 46 Inlet Bushing 1 69 Allen Wrench (M5) 1

22 Cylinder 1 47 Exhaust Cover 1 70 Allen Wrench (1/4) 1

23 Roll Pin (4*8) 2


